http://www.parsun.com.cn |I(S$PAR)I.II'I

2009 [

SR
PARTSCATALOGUE

i'iiiiiiiiiiii BV

AM BN N FHIRA A
SUZHOU PARSUN POWER MACHINE CO.,LTD



EN
CONTENTS

R — — — — — — — — — — — - - = - - - - - - — — — - 1~2
BRACKET —— — . . 1~2

Bzt — — — — — — — — — — — — — — — — — — — — — — —3~4
STEERING — — — _— _ _ _ _ 34
AREKEFK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPER CASING — _— _ _ _ _ _ _ _ 5§
KE—- — — — — — — — — — — — — — — — — — — — — — — — — 7~8
BOTTOM COWLING — — — — — . 7.8
BHEE — — — — — — — — — — — — — — — — — — — — — — —9~10
CONTROL SYSTEM _— _— — _— _ _ _ _ _ _ _ _ _ _ _ o 910
ATRERBSBHZE — — — — — — — — — — — — — — — — — — — 11~13
LOWER CASING & DRIVE  — — — . 1113
B, — — — = — — — — — — = — — = — - — — = — — — — — 14 ~15
ELECTRICAL — - - - _ _ __ __ __ __ __ — 14 ~15
*ERFE— — — — — — - — - — - — = = = — - — - — — — — 16
INTAKE - — . . — _ __ __ _ 16
Ak — = — = = - - — — — — - - — — — — — — — — — — - 17
CYLINDER HEAD _— _— _ _ _ _ _ _ _ _ _ 17
MAEEE - — — — — — — — — — — — — — — — — — — — — — — 18
CRANKSHAFT & PISTON — _— _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ 13
Mg - - - - - - - - - — - — — — — — — — — — — — — —19~20
CRANKCASE - - . . _ _ __ __ _ __ __ —19~20
|y- - — — - = - — — — — — — — — — — — — — — — — — - 21
VALVE - - - .  __ __ __ . -
ok - - - - - - - - - - - - - - - — - — - — — — — — 22
CAMSHAFT - - . _ _ __ __ __ __ _ . -~
MBELE — — — — — — — — — — — — — — — — — — — — — — — 23
FUEL SYSTEM _ _— _ _ _ _ _ _ _ _ 23
AHE - — — — — - — - - — — — — — — — — — — — — — — — 24~125
STARTER — — — — — — — — — — — — — — — — — — — — — — — — 24~ 25
WEAF — - — — — — — — — — — — — — — — — — — — — — —26~27
TOP COWLING ASSY — — — — — _ _ —96~27
W - — - — - - — - — — — — — — — — — — — — — — — — 28
FUBL TANK  _— _ _ _ _ _ 98
AECKEREBEF) - — — — — — — — — — — — — — — — — — — — -~ I~
CYLINDER HEAD ASSY (REPATE KIT) — — — — — — — — -1
EAMKER BEY) — — — — — — — — — — — — — — — — — — — — 1 ~ IV
ENGINE ASSY (REPARE KIT) — — — — — — — 1~ 1V
MEL@EEF) — — — — — — — — — — — — — — — — — — — — — — V ~ VI

APPENDIX 1(REPATE KIT) — — — — — — — — V ~ VI

ME2gEs) — — — — - - - — - — - — — — - — — — — — — — VI~ VII
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — . — VI~ VI



F6(F8,F9.8) ZMEFM | pack 1 0F 28
SRR | HE
PARTS NAVE: | BRACKET

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE 2445 EHEHR(EX) AR ED %8 &

I [cB/1889. 1-}8 TR SRS A RS R N8 NUT N8 )

2 |F&-00000100 AR S ABSORBER (FRONT) 1

3 |B/T5783-M6X20 7 B N6X20 BOLT M6x20 4

4 |6B/197.1-6 T4E 6 WASHER 6 11

5 [F8-02000100 WEBAH ABSORBER ASSY )




F6(F8,F9.8) FfrFM | PAE 2 0F 28
kst | #2
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
6 |F8-01000003 TUKH M8X65 DICEPHALOUS BOLT M8X65 )
7 |F8-01020000 BRARAM STEER BRACKET ASSY 1
8 [F8-01010200 fERBRAR THRUST ROD ASSY 1
9 [F4-01050002 wHEZ CONICAL SPRING 1
10 (16-01010400 RERE (£) 40 BRACKET ASSY (LEFT) 1
11 [F4-01000002 TALE M PLATE, THO HOLE 1
12 |GB/T889. 1-)8 FLESM N AEE 18 NUT 8 1
13 |6B/T6170-Mo A% M6 NUT M6 3
14 [Fe-01010004 BREEFA CLAMP HANDLE, STERN )
15 |F4-01010005 BREEFRIAT RIVET, CLANP HANDLE )
16 |F4-01010002 R E R A CLAMP SCREW )
17 [F4=01010003 Rk RH A CLANP PAD )
18 [F4-01000003 RALE WASHER, NYLON )
19 |F8-01010101 RELR ROTARY BRACKET 1
20 |F8-01000001 REXRAE WASHER, ROTARY BRACKET )
21 [F8-01000002 RELRAE BUSHING, ROTARY BRACKET )
22 |F8-01000100 GERAH LOCKING BLOCK ASSY |
23 [F8-01010102 GEEE SPRING, LOCKING |
24 |GB/T5783-48X30 A AER MBX30 BOLT M8X30 1
25 (16-01010300 RUHE (F) 4% BRACKET ASSY (RIGHT) 1
26 |6B/T5782-M8X140 AR N8X140 BOLT M8X140 1
27 |6B/T5782-M6X130 A A MEXI30 BOLT M6X130 1
28 |F8-01010001 glds TUBE, BOLT 1
29 |TB/T7940. 1-M6 HAEREH AT M6 OILER M6 1
300 [7AS0 F404 35-020  |0RLE 622. 4x@3.5 0-RING 922, 4X93. 5 |
31 [F8-01010108 [EFESE: SHAFT, ROTARY BRACKET )
32 |6B/T896-5 FoE s CIRCLIP 4
33 [F8-00000002 WE S ABSORBER )
34 [T15-02010100 BHAZ B TIGHTVIRE B 1
35 |6B/T5782-M6XT5 AL MXTS BOLT M6X75 )
36 |F8-00000001 REHN T SHELL, ABSORBER )
37 [F8-01010106 REXRIE OUTER FRAME, ROTARY BRACKET | 1
33 |F8-01010112 PRERE TIE-IN, CONNCTING ROD 1
39 [F8-01010110 WREA CONNCTING ROD, INNER FRAME | 1
40 |P8-01010111 WREFE X TIE-IN, CONNCTING ROD 1
41 [F8-01010107 REENE INNER FRAME, ROTARY BRACKET | 1
4 |F8-01010109 NEHE SPRING, WREST 1
3 [F8-01010104 THEERE SPRING, SUPPORT |
44 [F8-01010103 TERREAE BUSHING )
45 [F8-01010105 FHEEEM PRESS PLATE |
46 |6B/TS5783-M6X12 7~ gAE N1 BOLT M6X12 )
47 |F8-01010300 AR R AL SUPPORT ASSY 1
48 |P4-01030103 FHz HANDLE COVER 1




F6(F8,F9.8) ZHFH

PAGE 3 OF 28

AL

BRA4

PARTS NAME:

STEERING




F6(F8, F9.8) EfrFit PAGE 4 0OF 28
FHELR |BRAS
PARTS NAME:  [STEERING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE | 2pge EEAR () EEARER %8 i
1 | F8-01030100 TR A S THROTTLE CABLE ASSY )
) |GB/1889. 1-I8 TR 2B S s BIRENS (LOCKNUT 8 1
3 | T15-01000005 FREMEMR PLATE ,HANDLE ORIENTATION | 1
£ [ T15-01000004 THHE (ff) BUSH , HANDLE (LOW) 1
S [ F4-01090003 BN TRELEESR FRICTION 1
6 |T15-01020003 REF R4 ENGINE STOP SWITCH ASSY 1
7 | T15-01000003 HERELE WASHER , NYLON 1
8§ | F8-01030200 TAITHAH LEVER , THROTTLE ASSY 1
9| T15-01000002 WY AE WASHER , WAVE 1
10 | T15-01000001 FhrE F’i BUSH , RANDLE (HIGH) 1
11 | F4-01090401 Gk 2c3's STOPER , HANG ROPE ASSY |
17 | F4-08000104 il MARK 4 1
13 |GB/T91-p1. 6X12 Fo#olex1) PIN , COTTER 1
14 | T15-01020200 BARE A% HAND BUTTON ASSY 1
15 [F4-08000105 ) MARK 5 1
16 |T15-01020001 B4 £ HANDLE, STEERING 1
17 | GB/T848-10 MEE L0 SMALL WASHER 10 1
1§ | GB/T827-2X5 R4 S RIVET , SCUTCHEON |
19 | F4-01090301 B FRERE GRIP , STEERING HANDLE 1
20 | F4-01090302 B EE RUBBER , HANDLE 1
2| 6B/T820-M5K24 TR x 14 SCREW MsX24 1
22 [ F4-01090300 B FRE A STEERING HANDLE ASSY 1
23 | F4-01090303 ol INDICATOR, ACCELEROGRAPH 1
24 [ F4-01090007 %S SPRING , COMPRESSION |
25 | F4-01090006 TS BUSH |
26 | T15-01020002 TAITE M STAY 1
27 | 6B/T818-M5K12 TFHE & L ATMOX12 SCREW M5X12 )
28 | GB/T899-N8X2S TLHEAENG x 25 BOLT, DOUBLE HEAD M8X25 1




Fo(F8,F9.8) ZH-FHit

PAGE 5 OF 28

AL

RERER A

PARTS NAME:

UPPER CASING




F6 (P8, F9.8) FAEFM | PAcE 6 0F 28
FUEAK | KEEEFK
PARTS NAME:  |UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X AR ED %8 i

T |F8-02000001 KERERHK UPPER CASING 1
) [F15-07010004 B 1/8 /8 3
3 [F8-02000004 BEER T HE GASKET, EXHAUST OUTER COVER | 1
¢ [F8-02000005 FEER EXHAUST OUTER COVER 1
5 |GB/TS783-M6X20 ANAER Mox 20 HEXAGON BOLL M6X20 6
6 [F8-02000010 ¥AERTE JACKET | BXHAUST OVER COVER | 1
7 |F8-00000006 KEREER MANTLE, UPPER CASING 1
8 |F8-02010001 AN EXTENSION | L
9 |6B/T818-M5XL0 TR LG M5 x 10 BOLT MSX10 3
10 |F8-02000009 KEHEE ALATE, VATER PIPE |
11 [F8-02000008 KETEHE SEAL, VATER PIPE 1
12 [F8-02000006 (L) AE (L) VATER PIPE (L) 1 L

F8-02000006 (5) KE () VATER PIPE () 1 S
13 [F8-02000007 K LEHE UPPER SEAL, WATER PIPE 1
14 [6B/T97.1-6 THRE 6 VASHER 6 14
15 [F8-02000002 I3 Bt 312 128X 0IL SEAL, DRIVE SHAFT |
16 [F8-02000003 i & 72 A CLAPBOARD, 1L SUMP |
17 |6B/T818 M6 x 30 TFEA LT Mox 30 SCREW, PAN HEAD M6X30 )
18 |6B/T93-6 BULE 6 SPRING WASHER 6 )
19 |6B/T6170-M6 A AEE N NUT, HEXAGON M6 6
20 [F8-00000005 AN PIN, DOVEL ) L
21 |F8-02000011 e 4a BOLT ) L
20 [F8-02000012 e 4 BOLT 2 L
23 |6B/T818-M6X16 T4 L EAMOX16 SCREV M6X16 )
24 |F15-04000003 M aE GASKET 1
25 [F15-04000002 ik 4ea BOLT, OIL DRAIN 1
26 |oB/193-5 YHAE SPRING WASHER 5 )
27 |GB/T818- M6 X 8 TR LR Mo 8 SCREW, PAN HEAD M6X8 1




F6(FS,F9.8) ZMEFM | PAGE 7 0F 28
kLR | KE
PARTS NAME: | BOTTOM CONLING




F6 (F8,F9.8) ZAEFM | PAcE 8 OF 28
kst | k2
PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id
1 |F8-03000001 KE BOTTOM COWLING 1
) |F8-03000004 KM B RUBBER PLUG B )
3 |F25-03000003 B % X CIRCULAR PLUG |
4 |F8-03000002 W% 010X5X180 FUEL PIPE 1
5 |F15-01000015 SRS JACKET, CABLE 1
6 |F4-05000200 M B kAL FUEL CONNECTOR ASSY 1
7 [F15-07130303 Tl A INDICATOR LIGHT ASSY 1
8 [F8-03000003 FHM I LA RUBBER PLUG A 1
9 [F8-03000202 ARER i HANDLE, AR CHOKE |
10 |F8-03000007 BRTREE BUSH, AR CHOKE 1
11 |F8-03000008 BRI E RUBBER PLATE, AIR CHOKE 1
12 |F8-03000201 RANE E2 STEEL WIRE, AIR CHOKE 1
13 |F8-03000014 EENEH COVER BOARD, BOTTOM COWLING | 1
14 |6B/T97.1-6 T4H 6 VASHER 6 7
15 [GB/T5783-M6X16 AR MoX16 BOLT, HEXAGON M6X16 1
16 |GB/T5783-M6X20 AAER M6X20 BOLT, HEXAGON M6X20 1
17 |F8-03010008 WA BNEE R R PLATE, TIGHTWIRE |
18 |6B/T5783-M6X12 A AR MoK BOLT, HEXAGON MgX12 |
19 [6B/T5783-M6X25 AAER MoX2S BOLT, HEXAGON M6X25 4
20 |6B/T6170-M6 AN AEE N NUT 6 1
2 |6B/T93-6 BHARE 6 SPRING-WASHER 6 1
22 |F15-05030000 EG TS vl LOCKING ASSY, TOP COVLING |
23 [F15-03000023 HH4H WASHER, WAVE 1
24 {115-03000012 MES B R £ATED BUSHING B |
25 [F8-03000012 K NIPPLE 1
26 |T15-03000008 MESRFME AR E BUSHING A 1
27 [F8-03020000 MEH LM LOCKING HANDLE, TOP COWLING | 1
28 |6B/TS783-M6X25 FAER MK BOLT, HEXAGON M6X25 1
29 |F4-04000030 HEEED SPRING, FUEL PIPE 'B" )




Fo(F8,F9.8) ZH-FHit

PAGE 9 OF 28

FasM | EHAG

PARTS NAME: | CONTROL SYSTEM

@ QEEE?E) !iiiﬂ? @@

S ——




Fo(F8,F9.8) ZH-FHit

PAGE 10 OF 28

FHEaK | BHES
PARTS NAME: | CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id
T |F8-03010100 RRFRA L HANDLE, GEAR SHIFT 1
) |F8-03010001 PYEE Tl WASHER, HANDLE |
3 |oB/T5783-M6X12 76X 12 BOLT, HEXAGON M6X12 4
4 |F8-03010006 JE(IR:S 39t PLATE, SHIFTLEVER STOPPER | 1
5 |F8-03010005 B¥E R STOPPER, SHIFT LEVER 1
6 |F8-03000010 TREEH SHIFT ROD 1
7 |F8-03000013 AR COLUMNED NUT 1
8§ [6B/T97.1-6 T4E6 VASHER 6 4
9 |F8-03010002 THFRLE WASHER |
10 |6B/T818-M4X14 A LB AMAN L4 SCREW M4X14 1
11 |F8-03010007 Ak A PLATE |
12 [6B/197.1-4 THE WASHER 4 1
13 [F8-03010003 LYELE(E BLOCK, SHIFT ROD 1
14 [F15-00000012 ££ 018 SPRING @ 1.8 1
15 |F8-05000020 HITRATRE R PLATE, ACCELEROGRAPH ENFOPCE | 1
16 |F8-05000018 TR BATE BUSH, ACCELEROGRAPH ENFOPCE | 1
17 |F8-05000019 HITRAB LR MAIN PULLEY 1
18 |6B/TS783-M6X30 7~ A ERM6X30 BOLT, HEXAGON M6X30 1
19 [F8-05000010 W TEHEA LINK, ACCELEROGRAPH CONTROL | 1
20 [F8-03000003 Nexg 01,2 SPRING @ 1.2 1
2 |6B/196-6 BB WASHER 6 1
22 [F8-03000011 EEL TS LOCK BLOCK, REVERSE GEAR 1
23 |6B/T823-Ngx10 + M REAT Mex10 BOLT M6x10 1




F6 (RS, F9.8) ZfEFM | PAGE 11 OF 28

FHELR: | ATEEEKEHES

PARTS NAME: | LOWER CASING & DRIVE

~
N
R
\

—23 \

\




F6 (F8,F9.8) ZMEFM | pace 12 0F 28
FHELIR | KTEEEEHEY
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i
T |F8-04000001 KTRERK LOVER CASING |
) |F4-03000024 AR A GASKET 3
3 [F4-03000023 RN e PLUG, 0IL HOSE 3
4 [F8-04000017 #An WATER INLET )
S |GB/T823-M4X25 TFE/ME LA W4KS SCREW M4X25 1
6 |6B/T889. 1-M4 AR W NUT, HEXAGON M4 1
7 (B/T5783-M6X25 AAER MoX2S BOLT, HEXAGON M6X25 3
8§ |6B/T97.1-6 T4E6 WASHER 6 11
9 [F8-04000018 KT ANODE 1
10 [GB/T5783-M6X35 NAER M6X3S BOLT, HEXAGON M6X35 4
11 [F2. 6-03000009 W% 4E 0-RING |
12 (6B/T276-6004 A& 6004 BEARING 6004 1
13 |P8-04040002 KT 7EWE 0-RING 1
14 [F8-04000014 o f b GEAR, REVERSE 1
15 [F8-04040001 KT rkE COVER, LOVER CASING |
16 [F8-04000012 Bl 4 E VASHER |
17 |6B/T6170-45 NAEE N NUT, HEXAGON M5 |
18 [F8-04000004-1 RapssAR k0. 10m SHIM 0. 10mm
F8-04000004-2 BahdER A 0. 15m SHIM 0. 15mm
F§-04000004-3 BapsAR k0. 20m SHIM 0. 20mm
19 [F8-04040004 ¥ 3 % Bl 15108K10 0IL SEAL 1
20 [F8-04040000 KT REAREAN COVER ASSY, LOVER CASING |
2 |F8-04000016 KT 2 GASKET, WATER SEAL |
22 |F8-04000015 i€ WATER SEAL |
23 |F8-04020001 (L) Bop st (L) DRIVE SHAFT ASSY (L) 1 L
F§-04020001 (9) B4t (S) DRIVE SHAFT ASSY (S) | S
24 [F8-04000007 SR OUTER PLATE 1
25 [F8-04000006 SR T %4t GASKET, OUTER PLATE 1
26 [F8-04000011 0 B PLATE, 0-RING 1
27 |F8-04000101 KRB 12 1X24X8 0IL SEAL 1
28 |F8-04000003 AR5 5t GASKET, VATER PUMP SEAT |
29 |F8-04000008 VL GASKET, OUTER PLATE |
30 [F8-04000200 KEH B TMPELLER |
31 |F8-04000010 KRR INNER SHELL, VATER PUMP 1
3 {F8-04000009 KEAHK VATER PUMP 1
33 [F8-04000301 Y34 SHAFT, PROPELLER 1
34 |F8-04000302 BhBEE SPRING, CLUTCH 1
35 [F8-04000303 BLBH PIN, CLUTCH 1
36 |F8-04000102 KR WATER PUMP SEAT |
37 |F8-04000303 NWEbsE CLUTCH, DOG 1
3 (cB/1879.1-3.5%08  [EREAEFEMEAEE 3 SX28[PIN 3.5K28 1
39 [F8-04010000 ERE 8% GEAR, FORVARD 1
40 |6B/T276-6204 E R A 6204 BEARING 6204 1




Fo(F8,F9.8) ZH-FHit

PAGE 13 OF 28

FHMEAT: | ATEEA RIS
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i
41 [F8-04000012-1 FRERERE 0. 10m SHIM 0. 10mm
F§-04000012-2 FRAEBERE (. 15m SHIN 0. 15mm
42 |F8-04000003 MBS PINION 1
43 |F8-04030000 (L) THER AL L CAM ASSY, SHIFT ROD(L) 1 L
F§-04030000(S) THERBAE©) CAM ASSY, SHIFT ROD(S) 1 §
44 [F8-04000021 b R PIN, DOWER 1
45 |B/T5783-M6X50 s MeXS0 BOLT, HEXAGON M50 4
46 |F8-04000000 KTREREERK L) LOWER CASING ASSY (L) 1 L
F8-04000000 KT REREER ) LOVER CASING ASSY (S) 1 S
47 |6B/T818-M5K6 TF A LA NSX6 SCREW M5X6 I
48 |6B/T5783-M6X25 A AR N6XDS BOLT, HEXAGON MX25 1
49 [F8-04000019 i CUSHION, PROPELLER 1
50 |F8-04000020 Btk WASHER, PROPELLER SHAFT 1
51 |F8-04050000 ik a PROPELLER ASSY 1
2 |6B/196-10 A%E 10 WASHER 10 1
53 |F15-06000016 X ARE NUT, HEXAGON 1
54 {6B/T91-462. 5Y20 Fos o520 PIN, COTTER 1
55 |NSK FI-1516 A BEARING 1
56 |6B/T861. 1-6 K4 B4 E G LOCK WASHER 6 1
57 [F8-04040003 B A BEARING 1
5§ [F8-04000013 KEERE SEAL 1




Fo(F8,F9.8) ZH-FHit

PAGE 14 OF 28

AL

£5

PARTS NAME:

ELECTRICAL




Fo(F8,F9.8) ZH-FHit

PAGE 15 OF 28

FAHAR | B4

PARTS NAME: | ELECTRICAL
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i

L |F8-05000024 TREH NUT, FLYWHEEL |

2 [T15-04000011 THhESLE WASHER, FLYVHEEL NUT 1

3 |F8-05000600 TRA% FLYWHEEL ASSY 1

4 |F8-05000500 EREA% HIGH PRESSURE ASSY 1

5 |6B/T5783-Mbx25 NAER M3 BOLT Mx25 )

6 [6B/197.1-6 T4HE § WASHER 6 5

T |cB/T5787-M6x30 e Z B NEx30 BOLT M6x30 )

8 [F8-05000300 o L4 A 001L 1

9 |cB/T818-M5x10 T LA Nx10 BOLT M5x10 )

10 |6B/T97.1-5 T4E 5 WASHER 5 )

11 [F8-05000200 BraBA% (0L, PULSER 1

12 [F8-05000021 Kk WASHER 4

13 [F8-05000007 BEXBEHHE BA ABSORBER (4),C.D. I )

14 [F8-05000005 FXBERE R PLATE, C.D. 1 1

15 [F8-05000011 BXESHE BB ABSORBER (B),C.D. I )

16 |F8-05000006 4% TUBE )

17 |6B/75783-M6x16 AR Moxl6 BOLT M6x16 4

18 [F8-05000400 BXEHER C.D. T UNIT ASSY 1

19 |6B/T5783-M6x12 AR Nox1) BOLT Mgx12 1

20 [F15-07010100 Mk N ERE 0IL PRESSURE SENSOR 1

2 |F15-07010101 A S JACKET, INSULATION |

22 [F15-07000003 HLLEB1Tx010. 5 RIPPLE TUBE |




F6(F8,F9.8) ZH-FHit

PAGE 16 OF 28

Tt | #5454
PARTS NAME: | INTAKE

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
G ik EHAR () AT ER) % &

T [F8-05060000 HAHFBAE SILENCER ASSY, INTAKE |

) |GB/TST82-M6K100  AEAM6K100 HEXAGON BOLT MgX100 )

3 (oB/197.1-6 T4E 6 WASHER 6 8

4 |6B/T3452.1-35. 5.8 |0BIE 35.5K1.8 0-RING 35.51.8 1

5 [F8-050000023 HA% 910x05x243 HOSE @10x@5x245 1

6 |F15-07000016W [ TH A2 CONTACT 1

7 |F8-05040000 8:E:3Y CARBURETOR 1

8§ [F15-07000017 1t B4 GASKET, CARBURETOR )

9 [F15-07000018 1t 5 4 Gt INSULATOR, CARBURETOR |

10 |6B/T5782-M6X45 7~ AR RMOX4S HEXAGON BOLT MoX45 6

11 |P8-05080000 HAME UM INTAKE MANTFOLD ASSY 1

12 [F8-05000700 A% GAS NIPPLE ASSY 1

13 |F8-05000008 #ARE INTAKE MANTFOLD 1

14 |6B/T879. 2-3x10 B A 48 3510 PIN 3x10 )

15 |F8-05000009 FASL T GASKET, MANTFOLD |




Fo(F8,F9.8) ZH-FHit

PAGE 17 OF 28

RAHLH | Alk
PARTS NAME: | CYLINDER HEAD

PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
SBER |BHgE AR (R AR ) %E &t
I |F8-05030100 Al kA CYLINDER HEAD ASSY |
) | F8-05000100 Al CYLINDER HEAD GASKET 1
3 |F15-00000006 4 6x12 KNOCK 6x12 )
4 |F8-05000022 KR N6x1S BOLT M6x25 3
5 [F4-04000039 A ANGER N850 BOLT M8x50 6
6 |F8-05000001 i CYLINDER HEAD COVER 1
T |F8-05000002 L ERHE CYLINDER HEAD COVER GASKET | 1
8§ |0B/T5783-M6x25 FNAER Mox2s BOLT M6x25 4
9 |F15-07050004 PHDE FILLER CAP, ENGINE 0IL 1
10 |JASO F404 35 025 |frihD 2%4E 0-RING 1
11 |NGK DPRTHS KhE SPARK PLUG )
12 |6B/197.1-6 THE 6 WASHER 6 7
13 |F15-07040104 EREL: VALVE GUIDE BUSH 4
14 |F15-07010005 BE /4 STOPPER 1/4" )




Fo (F8,F9.8) FHEFHt

PAGE 18 OF 28

A | hRREE
PARTS NAME: | CRANKSHAPT & PISTON

3
: 3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH (R4S FHAH ) AR D) %E Lt
I |F8-05020001 it CRANK 1
1 |PF8-05010012 dh s 30x45x8 0IL SEAL )
3 [F8-05010009 ) BUSH 4
4 |F8-05020200 EATAE ROD, CONNECTING )
5 |F8-05020101 HE PISTON )
6 |F8-05020105 EEH PIN, PISTON )
T |F15-07020005 EEHYE CIRCLIP 4
8§ |F8-05020102 BER] PISTON RING I )
9 [F8-05020103 EERI PISTON RING I )
10 |F8-05020104 iR RN COMBINATION OIL RING )
11 |F4-04000019 +H% KEY )




PAGE 19 OF 28

Fo(F8,F9.8) ZH-FHit

=]
[9F)
-
(5}
Jsresd
=
==
H| O
I AMUH
| =
/1|/L wn
| Sl
\mp (==
B | &=




Fo(F8,F9.8) ZH-FHit

PAGE 20 OF 28

FUEAK | dRE
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 |F8-05010001 il CYLINDER CASE 1
2 |F15-00000006 A4 6x1) PIN 6x12 )
3o (F4-04000039 ANADGER M8x50 BOLT M8x50 8
4 |F8-05010002 e NIPPLE |
5 |F8-05010003 KEEH EXHAUST COVER 1
6 |F8-05010004 K ER L GASKET, EXHAUST COVER 1
T |6B/T5783-M6x25 AN AER Mox2s BOLT M6x25 )
8 |GB/T97.1-6 T4H 6 WASHER 6 8
9 |F4-04000036 YEE THERMOSTAT 1
10 |F8-05010006 TiEEE THERMOSTAT COVER 1
11 |F8-05010005 HEEEL GASKET, THERMOSTAT COVER |
12 |GB/T5783-Mbx40 AR Moxdo BOLT M6x40 )
13 |F15-07010009 S E SEAL, ANODE 1
14 |F15-07010011 R &M ANODE COVER 1
15 [F15-07010008 MR ANODE 1
16 |B/T818-M5x12 +EEA L ER M5x1) BOLT N5x12 1
17 [6B/197.1-5 THE S WASHER 1
18 [F15-07010012 WALt LOCKING PLATE, ANODE 1
19 |6B/T5783-M6x20 AR M6x20 BOLT M6x20 1
20 [F8-05010011 il CRANKCASE |
20 |F8-05000900 Haif 174 1 PLUNGER 1
20 |F8-05000026 G WATER PIPE 1
23 |F8-00000200 MR A% 0IL LEVEL GAUGE 1
24 |F8-05000800 IR BAH 0IL STRAINER 1
25 |F8-03000017 R HOSE 1
26 |F8-03000025 % f00P )
27 |F8-00000004 bovEE Y GASKET, ENGINE BASEMENT 1
28 |F8-00000003 i Z 8 M8x3s BOLT M8x35 6
29 |6B/3452.1-13.2x1.8 | BHEOBE 13,2418 0-RING !
30 [F8-05010000 MTLE 4 CRANKCASE ASSY 1
3 |F15-07010005 BEL STOPPER 1/4" )
3 |F15-07010004 HEL STOPPER 1/8" )




F6(F8,F9.8) ZH-FHit

PAGE 21 OF 28

FaL | W
PARTS NAME: | VALVE

SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5EEE R4S AR (X AR % i

1 |F8-05030001 #4171 VALVE, INTAKE )

2 |F8-05030002 #A07 VALVE, EXHAUST )

3 |PS2700. 04, 03 AT SEAL, VALVE STEM 4

4 |F8-05030004 ATEE4E SEAL, VALVE SPRING 4

5| F8-05030005 A% SPRING, VALV 4

6 |F8-05030006 eI RETAINER, VALVE SPRINGRE 4

7 [F8-05030007 A4 COTTER, VALVE 8

§  [F8-05030200 BRI ROCKER ASSY 4

9 [F8-05030201 L& ROCKER 4

10 [F15-07040304 GRAE LOCK NUT 4

1 |F15-07040303 BT SCREW, VALVE ADJUSTING 4

12 |F8-05030009 RERE SPRING, ROCKER )

13 [F8-05030015 REBZLE BUSHER, ROCKER SPRING )

14 |F8-05030010 BEH SHAFT, ROCKER 1




Fo(F8,F9.8) ZH-FHit

PAGE 22 OF 28

R | Ol
PARTS NAME: | CAMSHAFT

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5E5E |34gE EEAR(ER) AR EX) %8 &

1 F8-05030008 SR CAMSHAFT 1

) |F8-05030300 M RA% 0IL PUNP 1

3 [F8-05030012 MR E R 0IL PUMP GASKET 1

4 GB/T97.1-6 T4E ¢ WASHER 6 3

S |B/T5782-M6x35 NEER M6x3S BOLT M6x35 3

6 [F8-05030011 Mt 18x3517. 8 0IL SEAL 18x35x7. 8 1

7 [F8-05030400 o 4t DRIVER PULLEY 1

8§ |73, 6-04000006 TR+ RR KEY 1

9 [B/T5783-M6x20 NEER N6x20 BOLT H6x20 1

10 [F8-05030014 Nah# g VASHER |

11 [F8-05010014 Erts DRIVER PULLEY |

12 [F8-05010015 FREB LK BELT GUIDER |

13 [F8-05010016 FHEBEE NUT 1

14 [F8-05000004 Er g% TIMING BELT 1




Fo(F8,F9.8) ZH-FHit

PAGE 23 OF 28

AL

Hib A 4%

PARTS NAME:

FUEL SYSTEM

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5E5E |34gE AR (R AR D %8 it
1 |F8-05000015 WRMES (%) 010X65X280 |FURL HOSE |
) [F4-04000030 S U CLIP"B", FUEL HOSE 4
3 |F8-05070000 Wb R4 FUEL PUMP ASSY 1
& [1AS0 F404-A-24-001  |BHRORE 0-RING, FUEL PUMP 1
5 |cB/T97.1-6 F4H 6 WASHER 6 2
6 |cB/193-6 RELE 6 SPRING-WASHER 6 )
T |6B/TS783-M6X30 AR N6X30 BOLT M6X30 2
8 [F8-05000014 WRMEE () 010X65X180 |FUEL HOSE 1
9 |P4-035000300 MR B AL FUEL FILTER ASSY 1
10 |6B/T823-M4X25 TF /MK BRATMAXDS SCREW, SWALL PAN HEAD M4X25 | 4
1 |F4-04090003 MRz COVER, FUEL PUMP 1
12 |F4-04090004 LEE TOP DIAPHRAGM 1
13 [F4-040901004 W7 SHELL, FUEL PUMP |
14 [F4-04090001A iR VALVE "B |
15 [F4-040900024 A VALVE "A" |
16 [F4-04090003A R R LINITING BLOCK, SEPTUM |
17 |6B/T819. 2-3X5 TF K BATMBES SCREW M3X3 )
18 |F4-04090100 R DIAPHAGH ASSY 1
19 |6B/T309-3K12 HA403K12 ROLLER NEEDLE @3X12 |
20 |F4-04090008 FE#E SPRING, DIAPHRAGH |
20 |F4-04090001 Wi RE SEAT, FUEL PUMP |
22 |F4-04090007 HE¥E SPRING, PLUNGER |
25 [F8-05070001 HE PLUNGER 1
24 (6B/T6170-M4 el NUT M4 4




PAGE 24 OF 28

R

STARTER

Fo(F8,F9.8) ZH-FHit

AL

PARTS NAME:




Fo(F8,F9.8) ZH-FHit

PAGE 25 OF 28

FHHALR: | RHE
PARTS NAME: | STARTER
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
T |F8-05000003 BB B RUBBER GROMVET A )
2 [F8-05000012 FEER COVER, STRAP 1
3 [F8-05000013 B B B RUBBER GROMYET B |
£ |P15-035000029 Ho BNAT % SPRING, TIGHTWIRE 1
5 [F15-07130106 W EHE SPRING, ARRESTER 1
6 [F8-05050000 R BAH STARTER ASSY 1
7 |F8-05050100 R BN7 A% CASING ASSY, STARTER 1
8§ |F8-05050017 KHEHE SEAL, FROTHY RUBBER |
9 |F4-04130101 R HANDLE, STARTER |
10 |F4-04130102 FES i COVER, HANDLE |
11 |6B/T5783-M6X25 A FRAT N6XDS BOLT M6X25 3
12 (68/197.1-6 T4E 6 WASHER 6 3
13 [F4-04130013 RABEHE COLLAR 1
14 |F15-07130105 W% ARRESTER 1
15 |F8-05050002 WE E WASHER, THRUST 1
16 [F8-05050003 WHEEE SPRING CASE 1
17 [F8-05050004 whEE VOLUTE SPRING |
18 |F8-05050018 Hit% (9411 62n) START LINE |
19 |F8-05050005 R VHEEL, START-UP |
20 [F8-05050007 3 ik SPRING, TENSTON )
20 |F8-05050006 Rk PAWL, DRIVE )
22 |F8-05050009 ER#E SPRING, PLATE 1
23 |F8-05050008 RABER PLATE, DRIVE |
24 |F8-05050010 EREL BOLT 1
25 |F8-05050200 Bt BN Al ARRESTER, TIGHTWIRE ASSY |
26 |cB/T5783-M5x8 7~ AIEAT MSx8 BOLT M5x8 1
2T |6B/196-5 ABE WASHER 5 1
28 {120-03000002 THEELE NYLON WASHER, SHIFT GEAR 1




PAGE 26 OF 28

F6(F8,F9.8) ZH-FHit

—
7o)
7o)
==
=
=
—
-
<X =
Fr]r_o
[NV |
Bl
| 2
==
=
uNﬁN
| s
| =
T | o
| =

15




Fo(F8,F9.8) ZH-FHit

PAGE 27 OF 28

R4 | AR
PARTS NAME: | TOP CONLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH (EHHE AR (BN AR ED % it
1 [F8-06000000 T B 44 TOP COWLING ASSY 1
) [F8-06000001 ME TOP COWLING 1
3 |F15-12000002 Kl 2 MARK 2 1
4 [F8-08000007 k7 MARK 7 1 F8
F§-08000008 kS MARK 8 1 F9.8
F8-08000006 k6 MARK 6 1 Ff
5 |oB/T818-M6x16 +F A KA x 16 SCREN, PAN HEAD M6x16 4
6 [F15-08000004 £ POTHOOK 1
7 |GB/T97.1-6 THE VASHER 6 4
g [6B/T6170-M6 X NG NUT M6 4
9 |F4-06000004 el UNDERLAY, RUBBER 4
10 |0B/T845-ST4. 8x19 TR A LB SE4T ST4. 8x19 |SCREW, TAPPING ST4. 8x19 4
11 |F8-06000003 NEHEEZ COVER, T0P COWLING MUFFLE 1
12 |F8-06000002 LTS SEAL 1
13 |F15-08000005 4 B4 HOOK, LOCKING 1
14 [F15-12000001 7l 1 MARK 1 1
15 |F4-08000019 3 MARK 3 1




Fo(F8,F9.8) ZH-FHit

FaELR: | B (10
PARTS NAME: | FUEL TANK (12L)

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
N FEEH(EX) AR ED HE Eoid

L {F15-09000000 WE LR OIL TUBE ASSY 1

2 [F8-10000000 WA FUEL TANK ASSY 1

3 |F15-10010000 W R COVER ASSY, FUEL TANK 1

4 |6B/T818-M5x18 + 2R A L ATNSx 18 SCREW , PAN HEAD MSx18 4

> |6B/T97.1-5 THES WASHER § 4

6 |F15-10020000 HETER OLEOMETER ASSY 1

T |F15-10000003 it GASKET |

8 [F15-10000002 B STRAINER 1

9 [F8-10000001 A AR FUEL TANK 1 (12)

PAGE 28 OF 28




F6 (F8,F9.8) ZMEFM  |PacE 1 OF VI

TR | AEXER EBH)

PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




F6(F8,F9.8) ZH-FHit

PAGE 1T OF VI

FRHAR: | AbkRR R )
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e AR (R EEARER %e i
1 | F8-05030000 Ehk bR CYLINDER HEAD ASSY 1
) |F8-05030100 Afka CYLINDER HEAD SUBASSEMBLY | 1
3 [F8-05030001 #47 VALVE, INTAKE )
4 [F8-05030002 #A17 VALVE, EXHAUST )
5 |PS2700. 04. 03 AlTiE SEAL, VALVE STEM 4
6 [F8-05030004 AlTEZ4H SEAL, VALVE SPRING 4
T [F8-05030005 AlTE% SPRING, VALVE 4
8 |F8-05030006 ANEZERE RETAINER, VALVE SPRINGRE 4
9 |F8-05030007 A4 % COTTER, VALVE 8
10 |F8-05030200 AR ROCKER ASSY 4
11 |F8-05030201 2% ROCKER 4
12 |F15-07040304 GEER LOCK NUT 4
13 |F15-07040303 RELELT SCREW, VALVE ADJUSTING 4
14 [F8-05030009 BEEE SPRING, ROCKER )
15 |F8-05030015 HERELE BUSHER, ROCKER SPRING )
16 [F8-005030010 BEH SHAFT, ROCKER |
17 [F8-05030011 M8 b4t 18x35x7. 8 0IL SEAL 18x35x7. 8 1
18 [T3. 6-04000006 TREHEE KEY 1
19 |F8-05030008 SRR CAMSHAFT 1
20 [F8-05030012 HARAR T 0IL PUNP GASKET |
2 [F8-05030300 iR 0IL PUNP 1
22 |GB/T97.1-6 T4H 6 WASHER 6 3
23 | GB/TS782-M6x35 R Mox3s BOLT M6x35 3




PAGE T OF VI

KRR R
ENGINE ASSY

Fo(F8,F9.8) ZH-FHit

AL

PARTS NAME:




Fo(F8,F9.8) ZH-FHit

PAGE IV OF VI

FHEATR | RANLER
PARTS NAME: | ENGINE ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 |F8-05010001 il CYLINDER CASE 1
2 |F15-00000006 T4 6x12 KNOCK 6x12 )
3 |F4-04000039 AR MexS0 BOLT M8x50 8
4 |F8-05010002 BEEEy NIPPLE |
5 |F8-05010003 KEER EXHAUST COVER |
6 |F8-05010004 Kb ERE A GASKET, EXHAUST COVER 1
T |6B/T5783-M6x25 A M6x2s BOLT M6x25 )
8§ |GB/T97.1-6 T4H 6 WASHER 6 8
9 |F4-04000036 TR THERMOSTAT 1
10 |F8-05010006 TiEEE THERMOSTAT COVER 1
11 |F8-05010005 HEEEH GASKET, THERMOSTAT COVER 1
12 [GB/T5783-M6x40 A AR Moxd0 BOLT M6x40 2
13 |F15-07010009 S E SEAL, ANODE 1
14 |F15-07010011 R &M ANODE COVER 1
15 |F15-07010008 R ANODE 1
16 |GB/T818-M5x12 +EEA L ER M5x1) BOLT N5x12 1
17 [6B/197.1-5 THE S WASHER 5 1
18 |F15-07010012 WALt LOCKING PLATE, ANODE 1
19 |0B/T3783-M6x20 AR M6x20 BOLT M6x20 )
20 [F8-05010011 il CRANK CASE |
20 |F8-05000900 Haif 174 1 PLUNGER 1
20 |F8-05000024 G HOSE 1
23 |F8-00000200 MR A% 0IL LEVEL GAUGE 1
24 |F8-05000800 IR BAH 0IL STRAINER 1
25 |F8-03000017 R fOSE 1
26 |F8-03000025 % 00P )
27 [F15-07010005 BELY STOPPER 1/4" )
28 |F15-07010004 BHELS STOPPER 1/8" )
29 |6B/345.1-13.2x1.8 | RO E 13,2418 0-RING 6
30 |F8-05020001 iy CRANK 1
3 |P8-05010012 %3 30x45x8 0IL SEAL !
3 |F8-05010009 il BUSH 4
33 |F8-05020200 ERAH% ROD, CONNECTING 2
34 |F8-057020101 EE PISTON )
35 |F8-05020105 EEH PIN, PISTON )
36 |F15-07020005 EEHLE CIRCLIP 4
37 |F8-05020102 BRI PISTON RING 1 )
38 [F8-05020103 EERI PISTON RING 1I )
39 |F8-05020104 HAmT COMBINATION OIL RING 2
40 |P8-05000000 KAHLE R ENGINE ASSY !
41 |F8-05010000 AR 44 CRANKCASE ASSY 1




0 s ——| II\D

C—/—

Fo(F8,F9.8) ZH-FHit

PAGE 'V OF VI

ZA A

T ()

PARTS NAME:

APPENDIX I (REPARE KIT)




Fo(F8,F9.8) ZH-FHit

PAGE VI OF VIl

FRHAR: [T (EBH)
PARTS NAME:  |APPENDIX I (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THRE B4R EEARER %8 i
1 |F&-F8-0200000 W ah 12, 1x08x OIL SEAL, DRIVE SHAFT 1
) |F15-04000003 %L s GASKET |
3 |F8-02000004 HAERE 4 GASKET, EXHAUST OUTER COVER | 1
4 |F8-02000007 KELEHE UPPER SEAL, WATER PIPE |
5 [P4-03000024 BT GASKET 3
6 |F8-04040002 AT E0ME 0-RING 1
7 |F8-04040004 ¥ 1 % Bl 15108K10 0IL SEAL 1
8 |F8-04000005 KEREE 5 WASHER |
9 |F8-04000013 KERHE SEAL |
10 [F8-04000101 AR 310, 1X2458 0IL SEAL |
10 |F2.6-03000009 0% @ 0-RING |
12 [F8-04000006 PR T E S GASKET 1
13 |F8-04000008 SR EF A4 GASKET 1
14 [F8-04000200 KRB IMPELLER 1
15 [F8-04000010 KERE INNER SHELL, VATER PUMP 1
16 [F8-04000007 SR OUTER PLATE 1
17 |F8-02000008 KETEHE LOVER SEAL, VATER PIPE |




PAGE VI OF VII

Fo(F8,F9.8) ZH-FHit

ZA A

ft)

=\

f

)
APPENDIX I (REPARE KIT)

eI (

PARTS NAME:

11




F6(F8,F9.8) ZHFH

PAGE VIl OF VIl

FHELT (RED (%HE)
PARTS NAME; | APPENDIX II (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH  |E44E FHLH(EX) FHATR G e At
1 [F15-07000017 i B4 GASKET, CARBUERTOR )
) |F8-05000009 FERE T HE GASKET, MANTFOLD |
3 |6B/T3452.1-35.5X1.8 [0V 35.51.8 0-RING 35.8X1.8 1
4 |F8-05000100 AR CYLINDER HEAD GASKET 1
5 [F8-05030011 Mt 1813517, 8 0IL SEAL 18X35X7.8 |
6 |F8-05000002 HLESRHE CYLINDER HEAD COVER GASKET | 1
T UASO F404-35-005  |foibm EEHE 0-RING 1
8§ |F8-05030012 HARAR T H 0IL PUMP GASKET 1
9 |F§-05010004 K LT H GASKET, EXHAUST COVER |
10 [F8-00000004 b H GASKET ENGINE BASEMENT |
11 [F8-05010012 b 30x45x8 0IL SEAL )
12 |F8-05010005 HEELEHY GASKET, THERMOSTAT |
13 |F15-07010009 A% 5 ANODE GASKET 1
14 |F15-07010008 ki ANODE |
15 |6B/T3452.1-13.2x1.8  [&¥ RO E13. 2x1. 8 0-RING 13.2x1.8 |




	00封.pdf
	0.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	j1.pdf
	j2.pdf
	j3.pdf
	j4.pdf
	j5.pdf
	j6.pdf
	j7.pdf
	j8.pdf



